Gloucestershire Hospitals
NHS Foundation Trust

Patient Managing pain in children who have
nformation - had an operation

For advice in the 24 hours after surgery:

Weekdays 7: 00 am to 7:30 pm:
Paediatric Day Unit: 0300 422 8452 / 8453

Weekends and after 7:30 pm:
GRH Paediatric Ward Co-ordinator:
Call 0300 422 2222 and ask for bleep 2425

Following Eye surgery
Cheltenham Eye Casualty: 0300 422 3578

After 24 hours, please contact your GP or NHS 111
for advice

Introduction

This leaflet provides parents with information about pain relief
for children following an operation.

Good pain relief is important and will help your child recover
quicker.

Will my child be in pain after the operation?

There is often some pain or discomfort in the first few days after
an operation. The amount of pain will depend on the type of
surgery your child has had.

Your child may have been given a local anaesthetic or other
Reference No. pain-relieving medicines during the operation. This pain relief
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Pain relieving medicines

To keep you child comfortable, it is important that you continue
to give your child regular pain-relieving medicine once you go
home. This is especially important if your child has had a local
anaesthetic injection as this can wear off suddenly.

Paracetamol and ibuprofen can be given together as they work
in different ways. Pain-relieving medication should be given
regularly for the first 2 to 3 days following the operation. After
this, you can give the medication when needed.

The doses stated in this leaflet are for post-operative pain (not
coughs or colds) they may therefore differ from the dosage
instructions on the medication bottles.

If your child has had an operation which can cause severe pain,
you may be given stronger pain relief such as Codeine or Oral
morphine to take home.

e Paracetamol (Calpol®)
Dose after surgery is 15 mg/kg four times a day.
Do not give more than 4 doses in 24 hours.

e lbuprofen
Dose after surgery is 7.5 mg/kg four times a day.
Give this medication with a meal or snack.
Do not exceed more than 4 doses in 24 hours.

Do not give Ibuprofen if:

o your child is less than 3 months old,

o weighs under 5 kg

o has severe asthma, heart, kidney, or liver problems.

e Codeine phosphate (for children over 12 years old)
Dose is 30 to 60 mg four times a day for a maximum of 3
days.

e Oral morphine
This medication is for the treatment of severe pain only and
should be taken for the shortest time possible. You will be
given clear dosage instructions if your child is discharged
with morphine.
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Pain after tonsillectomy

A sore throat and earache can last about 7 to 10 days after a
tonsillectomy, the pain can peak at around 5 to

7 days. It is important to give your child regular pain-relief
especially about half an hour before eating. This is so that your
child will be able to eat and drink comfortably.

It is important that your child drinks plenty of fluids to avoid
becoming dehydrated. They should also be given foods that are
a bit crunchy as this will help to clean the slough (dead tissue)
from the back of the throat and help stop the tissue from
becoming infected.

Other methods of pain relief

Other techniques can be used alongside regular pain-relieving
medicine. These can help lessen your child’s anxiety and stress
which, in turn, has been proven to reduce pain.

e Distraction
Help your child to concentrate on something such as a
game, TV, books, or a DVD.

¢ Relaxation, massage, and touch
Deep breathing and gentle massage can help your child to
relax and be more comfortable.

Other simple ways to help relieve your child’s pain include lots
of rest, sleep and keeping your child warm and comfortable.

Advice once you are home

If your child’s pain is very severe, despite pain relief, or your
child is being sick and not keeping any medicine down, please
seek advice as per the instructions on the front cover of this
leaflet.
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Patient Child’s name:

Information  chiig’s weight:

Please use the table the below to record the date/time when your
child has been given the medication. Take this leaflet with you if
you re-attend the hospital.

Please note that paracetamol and ibuprofen can be given at the
same time as they work in different ways.

PARACETAMOL DOSE:. ................ mg IBUPROFEN DOSE.: .................... M@
If using 120 mg/5ml solution: .......c..ccccoruenee. mis If using 100 mg/5ml solution: ...... sa mls
If using 250 mg/5ml solution: ...........cccouenece mls,

MAXIMUM 4 DOSES IN 24 HOURS spaced throughout the day | MAXIMUM 4 DOSES IN 24 HOURS spaced

at 4 to 6 hour intervals. Please record times given below. throughout the day at 4 to 6 hour intervals
Date —»

Time ,L Paracetamol | lbuprofen Paracetamol Ibuprofen Paracetamol Ibuprofen Paracetamol Ibuprofen
15t Dose

2" Dose

3 Dose

4th Dose

Content reviewed: March 2024
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Patient
Information Making a choice

Shared Decision Making ?t)

If you are asked to make a choice, you may have lots of questions Q

that you want to ask. You may also want to talk over your options ® o
with your family or friends. It can help to write a list of the questions

you want answered and take it to your appointment. 3

Ask 3 Questions

To begin with, try to make sure you get the answers to three key
questions if you are asked to make a choice about your healthcare.

1. What are my options2

2. What are the pros and cons of each option for me?2

3. How do | get support to help me make a decision that is right
for me?

These resources have been adapted with kind pemission from the MAGIC Programme, supported by the Healih Foundation

* Ask 3 Questions Is based on Shepherd HL, et al. Three questions that patients can ask 1o improve the quality of information physicians give cbout Featment opfions: A cross-over ¥iol.
Patient Education and Counselling, 2011:84; 37985

AQJA @w_‘:uw m https://aqua.nhs.uk/resources/shared-decision-making-case-studies/
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